Part V: Troubleshooting

Spare parts price of DR-TR-70 trencher
	Ref. No.
	Descriptions
	Unit Price
	Ref.No.
	Descriptions
	Unit Price

	1
	main frame
	
	34
	pulley
	

	2
	chain axle plate
	
	35
	5*5 keyway
	

	3
	chain lock
	
	36
	pulley axle
	

	4
	cotter pin
	
	37
	bearing
	

	5
	blade
	
	38
	bearing cover
	

	6
	Chain(不包括D头，D头$3/只)
	
	39
	shift handle
	

	7
	M20 bolt
	
	40
	shift handle spring
	

	8
	gear cap
	
	41
	M8 bolt
	

	9
	chain spacer
	
	42
	shift deck
	

	10
	6204 bearing
	
	43
	pin
	

	11
	front gear
	
	44
	shift rod
	

	12
	M20 nut
	
	45
	handle cover
	

	13
	chain adapter
	
	46
	throttle cable
	

	14
	chain cover
	
	47
	upper handle
	

	15
	ridge
	
	48
	M16 bolt
	

	16
	ridge spacer
	
	49
	lower handle
	

	17
	back gear
	
	50
	20 washer
	

	18
	gear axle
	
	51
	wheel
	

	19
	8*7 keyway
	
	52
	butter bean
	

	20
	8*7 keyway
	
	53
	angle arm
	

	21
	35 outer circlip
	
	54
	flameout switch
	

	22
	taper bearing flange spacer
	
	55
	M12 bolt
	

	23
	taper bearing upper part
	
	56
	M12 nut
	

	24
	taper bearing base
	
	57
	ratchet wheel
	

	25
	70 seal
	
	58
	pin
	

	26
	72 outer circlip
	
	59
	M10 nut
	

	27
	taper bearing spacer
	
	60
	halt frame
	

	28
	gear wheel
	
	61
	spring
	

	29
	M30 screw nut
	
	62
	M10 nut
	

	30
	drive chain
	
	63
	M10 bolt
	

	31
	clutch
	
	64
	M10 headed screw
	

	32
	belt
	
	65
	Depth control handle
	

	33
	belt cover
	
	66
	Tool kit
	


 SHAPE  \* MERGEFORMAT 



15

[image: image1]